



TEST REPORT



1. NO : CT20-008128E

2. Client

○ Name : HYUNDAI L&C

○ Address : 26, Eulji-ro 5-gil, Jung-gu, Seoul, 04539 Republic of KOREA

3. Date of Test : 2020.01.15 ~ 2020.01.30

4. Use of Report : Quality Control

5. Test Sample : BODAQ INTERIOR FILM

6. Test Method

(1) Test method of environmental hazards

(National institute of environmental research notice No. 2019-32)

7. Test Results

1) BODAQ INTERIOR FILM

Test Item(s)	Unit	Test Method	Test Results	Remark	Loc.
Pb	mg/kg	(1)	Not detected (detection limit 5)	-	A
Cd	mg/kg	(1)	Not detected (detection limit 5)		
Cr ⁶⁺	mg/kg	(1)	Not detected (detection limit 2)		
Hg	mg/kg	(1)	Not detected (detection limit 2)		

※ Location

A : 199, Gasan digital 1-ro, Geumcheon-gu, Seoul, Korea

— End of Report —

Affirmation	Tested By		Technical Manager	
	Name : Noh In Cheol		Name : Sang Bok Bae	
Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this test report can be checked on KCL website(www.kcl.re.kr).				

The above test certificate is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC-MRA.

2020.01.30

Korea Conformity Laboratories President Yoon, Kap Seok

Accredited by KOLAS, Republic of KOREA

Result Inquiry : 199, Gasan digital 1-ro, Geumcheon-gu, Seoul, Korea 82-2-2102-2676

